
5908203901

Demolition Hammer 
AB1700 scheppach



5908203901

Demolition Hammer 
AB1700 scheppach

Main products Spare part list

191613 - 0188 - AB1600 - ab 1 - 20165908203901

Spare Description additional Item Abb. Construction Status
* *02091265 screw M10x35 1

* *02012708 spring washer A10 2

* *5908201001 covering 3

* *5908201002 washer 4

* *3908204001 Locking Stick cpl. 4 bis 9

* *3908201026 damper 5

* *3908201025 spring 6

* *3908201023 locking pin 7

* *3908201024 housing 8

* *5908201003 locking pin 9

* *5908201004 damper 10

* *3908201018 gasket Ø24mm x 5mm 11

* *5908201005 sleeve 12

* *3908201020 mouth 13

* *5908201006 housing 14

* *3908201021 washer 15

* *5908201007 ring 16

* *5908201008 spring washer 17

* *3908201031 screw M8x35 18

* *02012707 spring washer Ø8,1 / Ø14,8 x 4,6 From A8, 
verzinkt, DIN127

19

* *02012506 washer Ø8,4 / Ø16 x 1.6, Form A, verzinkt. 
DIN125

20

* *5908201009 housing 21

* *5908201010 impact hammer 22

* *5908201011 Engine 23

* *06206201 ball bearing 6201-Z Ø32xØ12x10 24



5908203901

Demolition Hammer 
AB1700 scheppach

Main products Spare part list

191613 - 0188 - AB1600 - ab 1 - 20165908203901

Spare Description additional Item Abb. Construction Status
* *3901203257 screw 4,8x60 26 not available 

anymore

* *5908201012 Engine 27

* *3908201063 screw M4x12 28

* *3902202133 spring washer A5, form A, galvanised, DIN127 29

* *06406203 ball bearing 6203-2RS1/QE6 Ø40xØ17x12 31

* *06206201 ball bearing 6201-Z Ø32xØ12x10 32

* *5908201013 gear 33

* *02012504 washer A6 34

* *02091242 screw M6x45, 8.8, verzinkt, DIN912 35

* *3902202184 spring washer A6 36 not available 
anymore

* *02012504 washer A6 37

* *5908201014 housing 38

* *3908201042 pin 39

* *5908201041 middle cover part 40 40

* *5908201015 gasket 41

* *3908201056 bearing 6302RS Ø42xØ15x13 42

* *01047119 circlip ring A22x1,2 BK DIN471 43

* *5908201016 gear 44

* *5908201017 bushing 45 not available 
anymore

* *06406205 ball bearing 6205-2RS / QE6 Ø52xØ25x15 46

* *01688802 CURVED WASHER 4x6,5 ST 6888 BK 4x6.5x15 48

* *5908201019 crank shaft 49

* *3908201033 gasket Ø60mm x 2mm 50

* *3908201035 gasket Ø33mm x 6,5mm 51

* *5908201020 gasket Ø40mm x 3mm 52



5908203901

Demolition Hammer 
AB1700 scheppach

Main products Spare part list

191613 - 0188 - AB1600 - ab 1 - 20165908203901

Spare Description additional Item Abb. Construction Status
* *5908201021 piston 53

* *3908201036 piston bolt 54

* *3908201038 connecting rod 55

* *3908201039 needle bush NK18/20 Ø26x18x20 56

* *3908201040 washer 57

* *02091249 screw M8x30 58

* *5908201043 housing 59

* *5908201042 carbon brush holder (set = 2 pcs.) 61

* *3908201091 carbon brushes 16.5x6,8x16,5 62

* *3908201094 covering 63

* *3908201093 covering 64

* *3908201092 covering 65

* *02012502 washer Ø4 / DIN125 66

* *88000654 spring washer A4 67

* *02798511 screw M4x10 4.8 DIN7985 verzinkt 68

* *5908201023 covering 70

* *02012503 washer Ø5 71

* *02091222 screw M5x10 72

* *5908201024 gasket 73

* *5908201025 covering 74

* *02008427 screw M5x12 75

* *5908201026 grease stick 76

* *5908201027 gasket 77

* *5908201028 covering 78

* *3908201088 gasket Ø20mm x 2mm 79



5908203901

Demolition Hammer 
AB1700 scheppach

Main products Spare part list

191613 - 0188 - AB1600 - ab 1 - 20165908203901

Spare Description additional Item Abb. Construction Status
* *3908201089 sight glass 80

* *02091239 screw M6x30 81

* *5908201029 handle 82

* *3908201103 inductance 83

* *5908201030 on/off switch 83x53x21 84

* *5908201031 handle 85

* *02798124 screw B4.2x16, 4.6, verzinkt, DIN7981 86

* *3908201099 distance piece 87 not available 
anymore

* *5908201032 cable sleeve 88

* *3908201101 cable H07RN-F 2x1.00mm / 2000mm 89

* *3908201116 cable CH-Plug part 90 89

* *5908201076 washer 92

* *5908201075 BMC with Rolls 201

* *5908201040 case 710x180x310 201

* *5908201038 case 201

* *5908201039 ring wrench 202

* *3908201109 Pointed chisel Ø30 203

* *3908201108 Flat chisel 204

* *3906217043 oil bottle 205

* *5908201033 screw S-101

* *5908201065 Handle Assembled S101 bis S109

* *5908201034 handle S-103

* *5908201035 screw M8x95 S-105

* *5908201036 clamp block S-106

* *5908201037 nut S-108



5908203901

Demolition Hammer 
AB1700 scheppach

Main products Spare part list

191613 - 0188 - AB1600 - ab 1 - 20165908203901

Spare Description additional Item Abb. Construction Status
* *01093405 nut M8, blank, DIN934 - 8 S-109

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


